
 
  
 
 
 
 
 
 
 
 
 

1) Assess ABCs / Pediatric Assessment Triangle 
2) Place on cardiorespiratory monitor, pulse oximeter 
3) Place on oxygen, assist ventilation with bag-valve-
mask as needed 
4) Get vascular access: IV or IO or if < 1 week old may 
try umbilical venous catheter (UVC) 
5) Get point-of-care (POC) glucose, electrolytes, 
lactate, hemoglobin, venous blood gas 
 

Give 10-20 mL/kg IV/IO rapid NS bolus 
(hand push) & reassess. Unless worse with 
fluid, rebolus 10-20 mL/kg prn to 60 mL/kg 

Correct abnormal POC labs: 
Hypoglycemia D10W 2-3 mL/kg IV 
Hyponatremia NS bolus or 3% saline 5 mL/kg IV 
Hypocalcemia calcium gluconate 100 mg/kg IV 
Hyperkalemia calcium as above, insulin 0.1 u/kg 

+ dextrose D10W as above, albuterol neb 
Severe anemia PRBCs 10 mL/kg IV 

Perform focused rapid history & physical 
THE MISFITS DIFFERENTIAL DX 

Trauma 
Heart disease 
Endocrine  
Metabolic disorders 
Inborn errors of metabolism 
Sepsis 
Formula mishap 
Intestinal catastrophe 
Toxins 
Seizures 
 

Respiratory failure / 
arrest: RSI 
Fentanyl 1 mcg/kg IV or 
Etomidate 0.3 mg/kg IV 
Rocuronium 1 mg/kg IV 
3.5 ETT uncuff or 3.0 cuffed, 
1 blade Miller, pre and apneic 
oxygen 5 L/min nasal canula 
(No etomidate in pediatric 
sepsis, no ketamine in < 3mo) 

Sepsis work-up 
CBC, urine, cultures, lactate, 
CSF studies when stable, 
respiratory virus panel 
Ampicillin 50 mg/kg IV/IM 
Cefotaxime 50 mg/kg IV/IM 
Gentamicin 4 mg/kg IV/IM 
Consider  
     Vancomycin 15 mg/kg IV 
     Acyclovir 20 mg/kg IV 

Cardiac Hyperoxia test, pre & 
post duct SaO2, EKG, CXR, BNP 
1) Ductal-dependent lesion: 1-2 
weeks of life, poor perfusion / 
cyanosis, positive hyperoxia 
test, pre/post ductal pulse, O2 
saturation, or SBP differential:  
Prostaglandin E1 0.1 (titrate up) 
mcg/kg/min IV (up to 4 wks old) 
2) SVT: consider if HR>220 
Adenosine 0.1 mg/kg IV 
NO verapamil, Ca channel block 
3) Congestive heart failure: 
murmur, gallop, hepatomegaly, 
clinically worse w/fluids, 
cardiomegaly on CXR: 
Furosemide 1mg/kg IV 
 

Surgical 1) Trauma: Bruises, tenderness, 
abdominal distension, bulging fontanel, low Hgb: 
FAST, serial Hgb, LFTs, CT, PRBC prn, surgeon 
2) Volvulus, NEC: Feeding intolerance, abdominal 
distension, tenderness, bilious vomiting 
Toxic megacolon: explosive diarrhea, severe 
abdominal distension 
KUB, antibiotics, surgeon 
3) Omphalitis: periumbilical redness, discharge 
KUB, antibiotics (add vancomycin), surgeon 
Abx: Ampicillin, Gentamicin, Metronidazole IV 
 
 
 

Fluid-refractory shock 
Epinephrine 0.1 mcg/kg/min IV 

Seizure POC glucose, Na, Ca, urine tox screen 
Subtle: Lip-smacking, blinking, bicycling 
Lorazepam 0.1 mg/kg IV or 0.2 mg/kg IN, 
Phenobarbital 20 mg/kg IV, refractory: trial of 
empiric Pyridoxine 100mg IV x 1 
 

Endocrine Red top to hold 
1) CAH: ambiguous genitalia, 
hypoNa, hyperK, hypoglycemia, 
low BP: Hydrocortisone 25mg IV 
2) Thyrotoxicosis: tachycardia, 
goiter, stare: Methimazole 0.25 
mg/kg, Propranolol 1 mg/kg PO 
 
Inborn errors NH3, lactate 
NPO, D10 1/2 NS at 1.5 x 
maintenance; NH3 > 250-500: 
Ammonul 250 mg/kg IV over 2h 
Consider hemodialysis 

Abnormal vital signs 
Temp (rectal) < 36.5 or > 38, HR >160 
or < 80, RR > 60 or < 30, SBP < 60 
Appearance: tone, interactiveness, 
consolability, look/gaze, speech/cry 
Work of breathing: retractions, 
flaring, grunting, apnea/gasping 
Circulation: pallor, mottling, cyanosis 

Work-up 
(consider) 
CBC, chemistry 
panel, LFTs, 
lipase, urine, 
cultures, urine 
toxicology 
screen, lactate, 
NH3, BNP, 
ECG, CXR, KUB, 
CSF studies 
when stable 
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